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1. MK AT T+ Temperature before test:

i H # Testing Date:

2. FF it AR5 B Information of endurance testing 50000C PASS
2.1 #AE4F Testing Frequency: _ 7.5 k/43(cyc./min)
2.2 #EEHE Travel Speed: 80 = K/F(mm/s) S =L,
[2.3 JISTI 1] Duty Cycle: 3 On _2_ (225_%)H(s), IiTF Off _6_( _75 %)ﬂ‘--(:é)
: 2 4 ¥l %1E Make Operation: TﬁL%ﬁbMake current: _ 20.2_ ZE(A),

s\ @] Duration: %ﬂ\(ms) Hi#[F % Power Factor= __ 1. "
|25 Wi 44E Break Operations @%ﬁ HJ Make current: _ 20.2_ #Zk5(A),)

' Ih# K % Power Facto

2.6 f N\ Input Voltagg..»_24_ﬁi¢?$(V)

P M H B Testing Date:16.8.26_16.8.31
3. AR, Testing curve o O
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M H B Testing Date:16. 8. 26

4. 29 5K A5 H Testing ltems After Endurance Testing
u ﬁ%?#ﬂ%&éﬁ@ﬁiﬁ?ﬁ% The switch shall be free grom abnormalities in appearance and contruction. .
W IRt Tempefét;j_re hoist _ 35 ‘C max.
W 42 HfH Insulat_ibn Res.: _7__MQ Min. (_500_VDC/1min.)
W /)R ¥ Dielectric withstand: 1500 VAC/10 s. i % No dielectric breakdown shall occur.

5. MR 4E 3 Test Result

RS S | LB/ SRS | ISACRBEZITT |[IRTH R AR (A AN R T R
F Abnormalities in \’/ 'I_'emperature Insulation R"e"s-"'i_s', / Dielectic
._ -Sample no. apearance and 15P:Tube cut off [ hoist exceed the lower f[hgn 5 breakdown
: contruction o N standard standard
1 PASS \/ PASS PASS -~/ PASS
2 PASS PASS PASS PASS ‘
3 PASS PASS PASS PASS “J
P45 I B Environmeé'rj't Temperature: 27 _C & iBJ¥ Humidity: _67_% N
MR Test by: 44 - “HiY Date: 16.9.1_ ##% Checked by: __ ## [ Date: 1&9:‘2
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